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Test Result Summary

A TUVRheinland®

Radiation

22.917(a)(b), 24.238(a)(b)

section 6.5.1 (i)(ii)

Clause
Test Item Result
FCC IC
RSS 132 Issue 3 section 5.4,
RF Output Power— Conducted SRSP-503 section 5.1.3 &
Mode FCC Part 2.1046 RSS 133 Issue 6 section Pass
4.1/6.4, SRSP-510.5.1.2
99% Occupied Bandwidth & RSS-Gen
26dB Emission Bandwidth FCC Part 2.1049 Issue 4 section 6.6 Pass
RSS 132 Issue 3 section
Band Edge Compliance 29 9E$(g)l(3ba;rt2241203581(é) (b) 5.5(i)(ii), RSS 133 Issue 6 Pass
' T section 6.5.1 (i)(ii)
RSS 132 Issue 3 section 5.5
Conducted Spurious Emission 29 gigé)?t?)rtzi';(;%%é)(b) ()(ii) & RSS 133 Issue 6 Pass
' ' section 6.5.1 (i)(ii)
Frequency Stabilit FCC Part 2.1055(a)(1), RSS 132 Issue 3 section 5.3, Pass
q y Y 22.355, 24.235 RSS 133 Issue 6 section 6.3
RSS 132 Issue 3 section 5.4,
RF Output Power (ERP/EIRP) FCC Part 2.1046, SRSP-503 section 5.1.3 & Pass
— Radiated Mode 22.913(a)(2) 24.232(c) RSS 133 Issue 6 section
4.1/6.4, SRSP-510.5.1.2
. . RSS 132 Issue 3 section 5.5
Field Strength of Spurious FCC Part 2.1053(a), (i)(ii) & RSS 133 Issue 6 Pass

Note: Testing Performed according to the procedure given in 971168 D01 Power Meas License

Digital Systems v02r02.
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List of Test and Measurement Instruments

A TUVRheinland®

Equipment Manufacturer Model Serial Calibration Periodicit Used for
quip Name Number Due Date y Test Items
EMI Test Receiver Rohde & ESU 40 100288 23112016 | Yearly
Schwarz
Broadband Frankonia ALX-4000 | ALX-4000-806 | 20.01.2017 Yearly
Antenna
Active Loop .
Antenna Frankonia LAX-10 LAX-10-800 22.12.2016 Yearly Spurious
Broadband Horn . Radiated
Antenna Frankonia HAX-18 HAX18-802 14.03.2017 Yearly Emissions
Double-Ridged
Waveguide Horn ETS Lindgren 116706 00107323 02.11.2016 Yearly
Antenna
Anechoic Chamber Frankonia - - -
Agilent
Spectrum Analyser . E4407B US41192772 23.04.2017 Yearly
Technologies
Signal Analyzer Rohde & FSV7 101644 07.12.2016 Yearly Antenna -
Schwarz Port
E”g’:'rr;':n”gi:ta' Envisys EM80-40H | ET/022/14-15 | 09.06.2017 | Yearlly | Conducted
- - Tests
Wideband Radio Rohde &
Communication S CMW500 158345 26.09.2017 Yearly
chwarz
Tester
Testing Facilities:
TUV Rheinland (India) Private Limited
108 , Beside ISBR Business Schooal,
Electronic city Phase |
Bangalore - 560 100.
Test Report No.: 19660244 001 Date: 06.10.2016 Page 4 of 74
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General Product Information

Product Function and Intended Use

The Algiz RT7 is a rugged tablet, designed for use by field personnel in demanding conditions. It integrates
best-in-class connectivity with efficient computing and multimedia features. The tablet runs Android
Lollipop (5.1.1) operating system, and comes pre-installed with many Google applications, including
Google Play.

Ratings and System Details

Modulation GSM -> GMSK ; GPRS -> GMSK & EDGE -> 8PSK
Channel Spacing 200kHz
Number of Antenna One

Antenna Gain and

Antenna type 0dBi & Integrated Antenna

Internal Battery Pack -> 3.7- 4.2 VDC &

Supply Voltage to Product Adaptor 5VDC to EUT

Storage Temperature -> -40°C to +70 °C Operating
Environmental Temperature-> -20°C to 50°C in a humidity up to 95%
noncondensing

Test Conditions:
Supply Voltage: 3.7- 4.2 VDC & Adaptor 5VDC to EUT

Environmental conditions:
Temperature: +25°C RH: 62%

Test Report No.: 19660244 001 Date: 06.10.2016 Page 5 of 74
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Equipment used for testing as identified in below Table.

Equipment Used for S/N Number IMEI No. Hardvyare Software version
Version
Conducted : . .
911381250014927 & Engineering Android 5.1.1,
Measurement on 6G010057 | "911381250014935 Sample LMY47V"
Antenna Port
. 911381250019983 & Engineering Android 5.1.1,
Radiated Mode Test | 6G010310 | "g11 381550019991 Sample LMY47V'
Summary of Measured Power & Emission Designator:
Measured Output Measured Maximum
Mode c dPOWSrM ] Out?éjé:;c))wer Power T_Z\\'/V:r Emission
onducted Mode i
Radiated Class (PCL) Designator
dBm Watt Mode
GSM 850 31.42 1.3868 26.00 4 (2Watt) 5 245KGXW
GPRS 850 31.34 1.3614 23.50 4 (2Watt) 5 249KGXW
E-GPRS 850 27.95 0.6237 20.62 4 (2Watt) 5 245KG7W
GSM 1900 27.49 0.5610 27.45 1 (1Watt) 0 247TKGXW
GPRS 1900 27.37 0.5458 26.53 1 (1Watt) 0 248KGXW
E-GPRS 1900 26.21 0.4178 26.51 1 (1Watt) 0 253KGTW

Note: Product Rugged 7" Tablet has multiple protocols. All the supported wireless protocols and their

respective test reports are as in the below table.

Radio Protocol Report Number
NFC 19660243 001
Wi-Fi (IEEE 802.11bgn) 19660240 001
BLE 19660242 001
Bluetooth (BDR+EDR) 19660241 001
W-CDMA 19660245 001
LTE 19660246 001

Test Report No.: 19660244 001

Date: 06.10.2016
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Test Set-up and Operation Mode

Principle of Configuration Selection

Transmission was enabled with help of CMW500 on low, mid and high channel

Test Operation and Test Software
No Special Test software used for enabling the Transmission, SIM inserted in EUT to communicate with
CMW500 simulator

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance

A ferrite bead was used on the USB cable which is connected to the adaptor (accessory) closer to the
DUT during testing. Refer appendix 1 for test setup photos.
Ferrite no. 742 711 12 & 742 717 33 (make: Wurth Electronics).

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst case results
are reported in this report.

GSM/PCS - Frequency List of Low/Mid/High channel
Frequency Channel/Frequency . .
Band (MH2) Low Mid High
Channel No. 128 190 251
GSM850 Frequency 824.2 836.6 848.8
Channel No. 512 661 810
PCS1900
Frequency 1850.2 1880 1909.8
GSM/PCS Frequency band details
Uplink Frequenc Downlink Frequenc
Frequency Band P (Mqu) y (MHz)q y
GSM850 824.2 — 849.2 869.2 — 893.8
PCS1900 1850.2 — 1909.8 1930.2 — 1989.8

Test Report No.: 19660244 001 Date: 06.10.2016 Page 7 of 74
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Operational description

Whether you're collecting data, crunching numbers or viewing graphics, the Algiz RT7’s powerful
Qualcomm quad-core processor provides reliable, uninterrupted work performance.

And the Algiz RT7 doesn’t just run Android flawlessly — its capacitive touchscreen also enhances the
Android experience with five-point multi-touch capability, 600-nit high-brightness sunlight readability and
chemically strengthened glass.

Yet the Algiz RT7 also meets stringent MIL-STD-810G military standards for withstanding extreme
temperatures, drops and vibrations, and its IP65 rating means it's waterproof and fully protected against
sand and dust.

Test Report No.: 19660244 001 Date: 06.10.2016 Page 8 of 74



A TUVRheinland"

www.tuv.com

Test Methodology
Frequency Range 9 kHz -30 MHz

Test performed as per ANSI C63.10-2013 section 6.4

The loop Antenna was placed at 1m above the ground plane & EUT is 3 meters far from the measuring
antenna. With 3m measurement distance, correction data were applied to the measured results. The test
arrangement, measuring antenna guidelines and operational configurations in 6.3.1 and 6.3.2, shall be
followed. The measurement antenna shall be positioned with its plane perpendicular to the ground at the

Specified distance, when perpendicular to the ground plane, the lowest height of the magnetic antenna
shall be 1 m above the ground and shall be positioned at the specified distance from the EUT.EUT & its
associates are placed on non-conducting table of 0.8m height which is placed on the turn table, For each
measurement antenna alignment, the EUT shall be rotated through 0° to 360° on a turntable. The report

shall list worst case emission results, for each of the parallel & perpendicular orientations.

EUT

3m test distance
@ | | 2 EMI-Receiver

C— 1

\

Frequency Range 30MHz to 10™ harmonics of the highest fundamental frequency
Test performed as per ANSI/TIA-603-D-2010 Clause 2.2.12/17

ERP/EIRP Radiated Power & Radiated spurious emission test are performed as below.

The equipment under test is placed on non-conductive table at 3m away from the receive antenna in
accordance with above mentioned standard. Turn table is rotated through 360 degree, and receiver
antenna height is varied in order to determine the level of maximum emission. The maximum emission
level and position of the maximized emission is recorded with use of spectrum analyzer.

The EUT is substituted by a substitution antenna. The substitute antenna is connected to a signal
generator. Adjust the output level of the signal generator to get the same power recorded in with EUT and

record the power level of Signal Generator. The cable loss at the test frequency should be compensated

Test Report No.: 19660244 001 Date: 06.10.2016 Page 9 of 74
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The Power is calculated by the following formula

Pd (dBm) =Pg (dBm)-Cable Loss (dB) +Antenna Gain (dB)

Where

Pd is the dipole equivalent power.

Pg is the generator output power into the substitution antenna

These steps are repeated with the receiving antenna in the both vertical & horizontal polarization
Measurement Method

R S S e e S S S S RS R e e e mm e e e e e

STANDARD
TRANSMITTER
UNDER TEST | TRANSMITTER

LOAD

SPECTRUM
ANALYZER

TURNTABLE
| STANDARD TEST SITE

Lo o i o o o v i o o i i  m m mm mm m e R  mm  m m mm

Substitute measurement method

i e R T ———

Substitution  Test
Antenna  Antenna

RF SIGNAL
GENERATOR

SPECTRUM
ANALYZER

TURNTABLE
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Test Results

RF Output Power — Conducted Mode
Result Pass

FCC Part 2.1046(a), & RSS 132 Issue 3 section 5.4, SRSP-503 section 5.1.3 &
RSS 133 Issue 6 section 4.1/6.4, SRSP-510.5.1.2

Measurement Bandwidth (RBW) > OBW
Detector Function Peak/Average

Specification

Test Setup:

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

EUT

Note: For measurement of RF Output Power, section 5.1 & 5.2 in “971168 D01 Power Meas License
Digital Systems v02r02” was used and Attenuator & Cable loss is included in the test results

Peak Output Power Test Results

Channel Channel Measure(_d Power | Measured Power | Measured Power
Band Number Frequency - Voice - GPRS Data - E-GPRS data

(MHz2) (dBm) (dBm) (dBm)

128 824.2 30.62 30.62 26.97

GSM850 190 836.6 30.74 30.71 27.24
251 848.8 31.42 31.34 27.95

512 1850.2 27.39 27.37 25.99

PCS1900 661 1880 27.49 27.33 25.98
810 1909.8 27.47 27.31 26.21

Test Report No.: 19660244 001 Date: 06.10.2016 Page 11 of 74
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Mkr1 824.2536 MHz
Ref 40 dBm Atten 20 dB 30.62 dBm
Peak
Log
10 T [
dB/ ] T
Offst .
K|
dB

o]

M1 52
53 FC

Center 3824.2 MHz Span 1 MHz
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Ref 40 dBm
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Mkr1 836.6546 MHz
Ref 35 dBm Atten 15 dB 30.71 dBm
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Ref 35 dBm
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Mkr1 848.7865 MHz
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Mkr1 1.8502548 GHz
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Average Output Power Test Results

Channel Measured Measured Measured
Channel - Power - E-
Band Frequency Power - Voice | Power - GPRS
Number (MH2) (dBm) Data (dBm) GPRS data
(dBm)
128 824.2 29.99 27.98 23.20
GSM850 190 836.6 30.06 27.93 23.34
251 848.8 30.59 28.49 24.00
512 1850.2 26.60 24.33 22.12
PCS1900 661 1880.0 26.63 24.75 22.39
810 1909.8 26.52 24.86 22.24

Ch Freq 824 2 MHz Trig Free
Channel Power
Ref 35 dBm #Atten 5 dB
#Avg
Log _‘.wff"'“'“’" LI e Iﬂ“-""’"\h—-u-m\‘
10 =T o
dB/ = N,
Offst P~ S
40
dB
Center §24.2 MHz Span 500 kHz
#Res BW 10 kHz #/BW 30 kHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
29.99 dBm /250.0000 kHz -23.99 dBm/Hz

GSM_ Voice _ Channel No. 128
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Ch Freq

Channel Power Averages: 100
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Channel Power Power Spectral Density

30.59 dBm /250.0000 kHz -23.39 dBm/Hz

GSM_ Voice _ Channel No. 251
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Ch Freq 824 .2 MHz Trig Free

Channel Power

Ref 47T dBm Atten 20 dB

#Avg

e e e e

dB/

Offst

40

dB

Center 824.2 MHz Span 1 MHz

#Res BUW 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
27.98 dBm /250.0000 kHz -26.00 dBm/Hz

GSM_ GPRS _ Channel No. 128

Ch Freq 5 MHz Trig Free

Channel Power Averages: 100

Ref 47 dBm Atten 20 dB

#Avg

Log P e PN I

10 _r_:_.l_,,,lhhm'rw ik, TR

dB/

Offst

40

dB

Center 836.6 MHz Span 1 MHz

#Res BW 300 kHz #/BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
27.93 dBm /250.0000 kHz -26.05 dBm/Hz

GSM_ GPRS _ Channel No. 190
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Ch Freq

Channel Power Averages: 100

Ref 47 dBm Atten 20 dB
#hAvg
Log LT S W s e St = .
...Jl-\q.nm—"""--“"""“'-“l by F"‘""‘-ﬂm
10 [ o]
dB/
Offst
40
dB
Center 848.8 MHz Span 1 MHz
#Res BWY 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pis
Channel Power Power Spectral Density
28.49 dBm /250.0000 kHz -25.49 dBm/Hz

GSM_ GPRS _ Channel No. 251

Ch Freq /Hz Trig Free
Channel Power Averages: 100 -
Ref 35 dBm #Atten 5 dB
#Avg
'1—:}19 P i i,
gt =
dB/ .\'f i -l"v.
Offst |y el N
0 v i
dB
Center 824.2 MHz Span 500 kHz
#Res BW 10 kHz #VBW 30 kHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
23.20 dBm /250.0000 kHz -30.78 dBm/Hz

GSM_E-GPRS _ Channel No. 128
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Ch Freq

Channel Power

Ref 35 dBm

A TUVRheinland"

836 6 MHz Trig Free

#Atten 5 dB

M«r‘"""‘d\"""

I i

Center 836.6 MHz
#Res BW 10 kHz

Span 500 kHz

#BW 30 kHz Sweep 19.98 ms (1000 pts

Channel Power

23.34 dBm

Power Spectral Density

/250.0000 kHz -30.61 dBm/Hz

Ch Freq

Channel Power

GSM_E-GPRS_ Channel No. 190

848.6 MHz

Averages: 100

Ref 35 dBm #Atten 5 dB

#hAvg

Log e T

10 i Ny =S

dB/ o T e

Offst | o oowml " AN PV

40

dB

Center 848.8 MHz Span 500 kHz

#Res BWW 10 kHz #UBW 30 kHz Sweep 19.98 ms (1000 pts|
Channel Power Power Spectral Density
24.00 dBm /250.0000 kHz -29.98 dBm/Hz

GSM_E-GPRS _ Channel No. 251

Test Report No.: 19660244 001
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Ch Freq 1.8502 GHz Trig  Free

Channel Power

Ref 35 dBm Atten 5 dB

#lvg

L J‘I'L1.l""| Pl i e -

e = —

L TP

dB/f o

Offst  [.env™ vl R

40

dB

Center 1.85 GHz Span 500 kHz

#Hes BUWW 10 kHz #/BW 30 kHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
26.60 dBm /250.0000 kHz -27.38 dBm/Hz

GSM_ Voice _ Channel No. 512

Ch Freqg ; Trig  Free

Channel Power Averages: 100

Ref 35 dBm Atten 5 dB

#hvg

Lo.g . N

10 J‘;aw""w T o

dB/ i A

Offst [ ™t b e

40

dB

Center 1.88 GHz Span 500 kHz

#Res BW 10 kHz #VBW 30 kHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
26.63 dBm /250.0000 kHz -27.35 dBm/Hz

GSM_ Voice _ Channel No. 661
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Ch Freq 1.9098 GH=z Trig  Free
Channel Power Averages: 100
Ref 35 dBm Atten 5 dB
#Avg
1Ll'.‘}19 s M it w"'\'\n
P,
dB/ o~
Offst  [uemgrmtafms=" T e
40
dB
Center 1.91 GHz Span 500 kHz
#Res BUW 10 kHz #VBW 30 kHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
26.52 dBm /250.0000 kHz -27.46 dBm/Hz

GSM_ Voice_ Channel No. 810

Ch Freq : - Trig Free
Channel Power
Ref 48 dBm Atten 20 dB
#Avg
Ls
1:}}9 _ me‘“m—“mw
I [ttt
daBf |
Offst
40
dB
Center 1.85 GHz Span 1 MHz
#Res BW 300 kHz #F/BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
24.33 dBm /250.0000 kHz -29.65 dBm/Hz

GSM_ GPRS _ Channel No. 512
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Ch Freq 1.88 GHz Trig Free

Channel Power

Ref 48 dBm Atten 20 dB

#Avg

L{H.J - - 1 - L "

10 — WM-"“‘M"" Y — o WM‘"‘m-

dB/ i ’

Offst

40

dB

Center 1.88 GHz Span 1 MHz

#Res BWY 300 kHz #VBW 1 MHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
24.75 dBm /250.0000 kHz -29.23 dBm/Hz

GSM_ GPRS _ Channel No. 661

Ch Freq 7 Trig  Free

Channel Power Averages: 100

Ref 48 dBm Atten 20 dB

#hAvg

L{g m__,...m-—-\r"“"’_ _-""'H“'--vw-“'\..,—-

10 s | e

dB/

Offst

40

dB

Center 1.91 GHz Span 1 MHz

#Res BW 300 kHz #/BW 1 MHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
24.86 dBm /250.0000 kHz -29.12 dBm/Hz

GSM_ GPRS _ Channel No. 810
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Ch Freq 1.8502 GHz Trig  Free

Channel Power Averages: 100

Ref 35 dBm Atten 5 dB

#Avg

I{;g L "W’“Wnﬁﬂh‘%

dB/ [T "

Offst ol N,

40 [T T 1

dB

Center 1.85 GHz Span 500 kHz

#Res BUW 10 kHz #VBW 30 kHz Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
22.12 dBm /250.0000 kHz -31.86 dBm/Hz

GSM_E-GPRS _ Channel No. 512

Ch Freq - Trig  Free
Channel Power
Ref 35 dBm Atten 5 dB
#Avg
Lﬂ'g mhmww
10 VR TP,
dB/ AT .
Offst o N
40 P [ VS B
dB
Center 1.88 GHz Span 500 kHz
#Res BW 10 kHz #/BW 30 kHz  Sweep 19.98 ms (1000 pts
Channel Power Power Spectral Density
22.39 dBm /250.0000 kHz -31.59 dBm/Hz

GSM_E-GPRS_ Channel No. 661

Test Report No.: 19660244 001 Date: 06.10.2016 Page 29 of 74



A TUVRheinland"

www.tuv.com

Ch Freq 1.9098 GHz Trig  Fiee
Channel Power Averages: 100
Ref 35 dBm Atten 5 dB
#lvg
Log -
10 r'w *MWMLF'\I
™ Frthd, o
dB/ il B
.

o A —
dB
Center 1.91 GHz Span 500 kHz
#Res BW 10 kHz #VBW 30 kHz Sweep 19.98 ms (1000 pts

Channel Power Power Spectral Density

22.24 dBm /250.0000 kHz -31.74 dBm/Hz

GSM_E-GPRS _ Channel No. 810

Peak —to- Average Ratio (PAPR) Test Results

Channel Peak Output Average PAPR

Mode ﬁzi?;eerl Frequency Power Output Power FZQE;? Limit
(MHz) (dBm) (dBm) (dB)

128 824.2 30.62 27.98 2.64 <13

GSM 850 190 836.6 30.74 27.93 2.81 <13
251 848.8 31.42 28.49 2.93 <13

128 824.2 30.62 29.99 0.63 <13

GPRS 850 190 836.6 30.71 30.06 0.65 <13
251 848.8 31.34 30.59 0.75 <13

128 824.2 26.97 23.20 3.77 <13

EoPRS 190 836.6 27.24 23.34 3.90 <13
251 848.8 27.95 24.00 3.95 <13

512 1850.2 27.39 24.33 3.06 <13

PCS 1900 661 1880.0 27.49 24.75 2.74 <13
810 1909.8 27.47 24.86 2.61 <13

512 1850.2 27.37 26.60 0.77 <13

GPRS 1900 661 1880.0 27.33 26.63 0.70 <13
810 1909.8 27.31 26.52 0.79 <13

512 1850.2 25.99 22.12 3.87 <13

E-ngl(:’)gS 661 1880.0 25.98 22.39 3.59 <13
810 1909.8 26.21 22.24 3.97 <13

* PAPR - Peak to Average Power Ratio.
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99% Occupied Bandwidth & 26dB Emission Bandwidth

Result Pass
Specification FCC Part 2.1049 & RSS-Gen Issue 4 section 6.6
Measurement Bandwidth (RBW) = OBW
Detector Function Peak
Requirement Reporting Only.
Test Setup:
Wireless

Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

EUT

Note: For measurement of occupied bandwidth, section 4.2 in “971168 D01 Power Meas License Digital
Systems v02r02” was used.

Test Results

Channel 99% Occupied 26dB Emission
Mode Channel Number Frequency Bandwidth (kHz) Bandwidth

(MHz) (kHz)
128 824.2 24451 315.18
GSM 850 190 836.6 245.15 319.53
251 848.8 242.21 318.42
128 824.2 249.01 317.19
GPRS 850 190 836.6 246.55 308.35
251 848.8 246.54 320.32
128 824.2 242.61 312.84
E-GPRS 850 190 836.6 244.73 310.52
251 848.8 244.39 312.68
512 1850.2 246.32 314.07
PCS 1900 661 1880.0 244.06 308.57
810 1909.8 247.26 324.39
512 1850.2 245.80 315.58
GPRS 1900 661 1880.0 245.91 312.44
810 1909.8 247.96 311.71
512 1850.2 243.36 312.80
E-GPRS 1900 661 1880.0 253.51 312.99
810 1909.8 246.13 300.43

Test Report No.: 19660244 001 Date: 06.10.2016 Page 31 of 74
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Ref 35 dBm Atten 15 dB

#Peak [, etk )
Log /94“"’ >
10 T T
dB/ J.u-"rlﬂ' I""F"v\.h
Offst 2t "
M R v

dB

Center 824.2 MHz Span 1 MHz
#Res BUW 10 kHz #/BW 30 kHz  Sweep 10.36 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
244 5136 kHz xdB  -26.00dB

Transmit Freq Error 8.581 kHz

» dB Bandwidth 315179 kHz

GSM_ Voice _Channel No. 128

Ref 35 dBm Atten 15 dB
#Peak .
Log AT Il
Y,
10 B ks
ds/ . S,
Offst A iy

Ky | Ym M
dB  fimealiiided A

Center 836.6 MHz Span 1 MHz
#Res BUW 10 kHz #/BW 30 kHz  Sweep 10.36 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
2451539 kHz xdB  -26.00 5

Transmit Freq Error 399.356 Hz

» dB Bandwidth 319.532 kHz

GSM_ Voice _ Channel No. 190
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Ref 35 dBm Atten 15 dB
#Peak | ielatasn,
Log & “lgy
~ T,
10 P 5
dB/ wepertd Aoy
Offst il e,
31 st e,
R T TN
Center 848.8 MHz Span 1 MHz
#Res BW 10 kHz #VBW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
242.2066 kHz xdB 26,0045
Transmit Freq Error -1.666 kHz
» dB Bandwidth 318.419 kHz
GSM_ Voice _ Channel No. 251
Ref 35 dBm Atten 15 dB
#Peak ety
Log P LN A DN
10 5 7 < &
dB/ .,__,.-"‘«:" e,
Offst al N
K | P -
dB |kt T Wl
Center 824.2 MHz Span 1 MHz
#Res BW 10 kHz #VBW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
249.0136 kHz xdB 26005
Transmit Freq Error -1.495 kHz
» dB Bandwidth 317188 kHz

GSM_ GPRS _ Channel No. 128

Test Report No.: 19660244 001
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Ref 35 dBm Atten 15 dB
#Peak el ‘_,th
L 94 L
0 P %,
i "~
dB/ poN ¥
Offst P ]
kY| Wi N
dB -L--Mw w.ﬂﬂ-uu&
Center 836.6 MHz Span 1 MHz
#Res BUW 10 kHz #VBW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
246.5456 kHz xdB 26,0045
Transmit Freq Error -2.142 kHz
» dB Bandwidth 308.350 kHz
GSM_ GPRS _ Channel No. 190
Ref 35 dBm Atten 15 dB
#Pea k uﬂﬂl'ﬂ'\'ﬂh“"'n e "'I“-h
L L
- v, )
10 i xS
dB/ AT e
Offst 7 o
H —— (i
dB  fuemo Akl AT
Center 848.8 MHz Span 1 MHz
#Res BW 10 kHz #/BW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
246.5410 kHz xdB 26,008
Transmit Freq Error 162,630 Hz
» dB Bandwidth 320.316 kHz

GSM_ GPRS _ Channel No. 251

Test Report No.: 19660244 001
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Ref 35 dBm #Atten 15 dB
#Peak
Lo.g o MW"W
10 )ﬁ‘ “Q‘,L
dB/ ¥ bt
Offst I L
3 sl T e A
dB
Center §24.2 MHz Span 1 MHz
#Res BW 10 kHz #VBW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
242.6086 kHz xdB 26005
Transmit Freq Error -887.743 Hz
» dB Bandwidth 312837 kHz
GSM_E-GPRS _ Channel No. 128
Ref 35 dBm #Atten 15 dB
#Peak
Log wwm“ hlrQh
10 Fl -
dB/ 7 N
Offst J__,.u“"’““‘u' T
M BRI Ll e “"““-;Mww
dB
Center 836.6 MHz Span 1 MHz
#Res BUW 10 kHz #V/BW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
244.7297 kHz xdB 26005
Transmit Freq Error -2.345 kHz
» dB Bandwidth 310.516 kHz

GSM_E-GPRS_ Channel No. 190

Test Report No.: 19660244 001
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Ref 35 dBm

#Atten 15 dB

#Peak

Log

Y

10

dB/

Offst

M T

s '*RWW‘

Ra

db

Center 845.8 MHz
#Res BW 10 kHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth
244 3895 kHz

Span 1 MHz

#/BW 30 kHz Sweep 10.36 ms (1000 pts|

95.00 %
-26.00 dB

Occ BW % Pwr
x dB

-1.346 kHz
312,675 kHz

GSM_E-GPRS _ Channel No. 251

Ref 35 dBm

Atten 15 dB

#Peak

Log

10

dB/

S
il

Offst

H i}

ey

LTI

dB

Center 1.85 GHz
#Res BW 10 kHz

Occupied Bandwidth
246.3150 kHz

Transmit Freq Error
% dB Bandwidth

Span 1 MHz
Sweep 10.36 ms (1000 pts

#/BW 30 kHz

93.00 %
-26.00 dB

Occ BW % Pwr
x dB

-2.558 kHz
314.070 kHz

GSM_ Voice _ Channel No. 512
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Ref 35 dBm Atten 15 dB

#Peak I

Lﬂﬂ ?\ Wm ot

10 ey S €

dBf ld'lJJr- .

Offst s "

M el e

dB s ot 4 B

Center 1.88 GHz Span 1 MHz

#Res BW 10 kHz #V/BW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

244.0590 kHz xdB 260045

Transmit Freq Error -1.940 kHz
» dB Bandwidth 308.567 kHz

GSM_ Voice _ Channel No. 661

Ref 35 dBm Atten 15 dB

#Peak

Log o e g

10 b e

dB/ il A

Offst e 1 ™

3 N "

dB T s

Center 1.91 GHz Span 1 MHz

#Res BUWW 10 kHz #VBW 30 kHz Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

247.2587 kHz xdB 260045

Transmit Freq Error -1.143 kHz
% dB Bandwidth 324.393 kHz

GSM_ Voice _ Channel No. 810
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Ref 35 dBm Atten 15 dB
#Peak -
Log A e
10 &
2 €
dB/ o M b
Offst il e,
dB  |eseeinpeei™ AT TR
Center 1.85 GHz Span 1 MHz
#Res BW 10 kHz #VBW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
245.7985 kHz xdB 260043
Transmit Freq Error -1.753 kHz
» dB Bandwidth 315.578 kHz
GSM_ GPRS _ Channel No. 512
Ref 35 dBm Atten 15 dB
#Peak M
L ; .
0 ba
Sy o
dB/ L N
Offst 2 T
31 7 o
dB sormptiet™ Tt
Center 1.88 GHz Span 1 MHz
#Res BUW 10 kHz #V/BW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
245.9127 kHz xdB 26005
Transmit Freq Error -1.321 kHz
» dB Bandwidth 312.444 kHz

GSM_ GPRS _ Channel No. 661

Test Report No.: 19660244 001
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Ref 35 dBm Atten 15 dB
#Peak
Log f‘v”‘WM
10 hd A
a8/ B >
Offst e
K| i .
Center 1.91 GHz Span 1 MHz
#Res BUW 10 kHz #V/BW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
247.9588 kHz xdB 260045
Transmit Freq Error -2.422 kHz
» dB Bandwidth 311.707 kHz
GSM_ GPRS _ Channel No. 810
Ref 35 dBm Atten 15 dB
#Peak
o P "
\ e,
a8/ 77 NS
Offst ey ¥ Yo
M o i WW ww"uﬁg"‘rﬂ_nmv.lwa",
dB
Center 1.85 GHz Span 1 MHz
#Res BW 10 kHz #VBW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
243.3613 kHz xdB 2600453
Transmit Freq Error -1.566 kHz
» dB Bandwidth 312.798 kHz

GSM_E-GPRS _ Channel No. 512
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A_ TUVRheinland”

Ref 35 dBm Atten 15 dB
#Peak |
Lo-g Mvdw”\h“‘h\%
10 J* "
dB/ 7 "
Offst el o ™,
31 » ﬁﬁm‘ﬂww h‘l‘% "'_J.u_.l_“h
dB
Center 1.88 GHz Span 1 MHz
#Res BW 10 kHz #VBW 30 kHz  Sweep 10.36 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
253.5134 kHz xdB 26,0003
Transmit Freq Error -1.756 kHz
» dB Bandwidth 312.997 kHz
GSM_E-GPRS_ Channel No. 661
Ref 35 dBm Atten 15 dB
#Peak
Log mehﬂ ]
10 e %
Ty L.
dB/ di N
Offst e A
£V I IO T i
dB
Center 1.91 GHz Span 1 MHz
#Res BW 10 kHz #/BW 30 kHz  Sweep 10.36 ms (1000 pts|
Occupied Bandwidth Occ BW % Puwr 99.00 %
xdB  -26.00 dB

246.1309 kHz

-2.944 kHz
300.431 kHz

Transmit Freq Error
x dB Bandwidth

GSM_E-GPRS _ Channel

No. 810
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Band Edge Measurement
Result

Specification

Measurement Bandwidth (RBW)
Detector Function

Requirement

Test Setup:

EUT

A_ TUVRheinland®

Pass

FCC Part 2.1053(a), 22.917(a)(b), 24.238(a)(b) & RSS 132 Issue 3 section 5.5,
RSS 133 Issue 6 section 6.5 (i)(ii)

3kHz
Average

Shall be attenuated below the transmitter power (P in watt) by at least 43+10 log(P)
dBm,

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

Note: For measurement of Conducted Spurious emission test, section 6.0 in “971168 D01 Power Meas
License Digital Systems v02r02” was used.

Test Results:

Mode Channel F(r:ehqatjnennecly E?;qdugggj Band Edge Limit
Number (MH2) Range (MH2) Value (dBm) (dBm)
128 824.2 823 -824 -21.10 -13
M
GSM 850 251 848.8 849 -850 -19.57 -13
128 824.2 823 -824 -21.87 -13
GPRS 850 251 848.8 849 -850 2151 13
128 824.2 823 -824 -30.92 -13
E-GPRS 850 251 848.8 849 -850 34.12 13
PCS 1900 512 1850.2 1849 - 1850 -22.49 -13
810 1909.8 1910 - 1911 -21.26 -13
512 1850.2 1849 - 1850 -25.6 -13
GPRS 1900 810 1909.8 1910 - 1911 -24.74 -13
512 1850.2 1849 - 1850 -32.51 -13
E-GPRS 1900 810 1909.8 1910 - 1911 -30.86 -13
Test Report No.: 19660244 001 Date: 06.10.2016 Page 41 of 74
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Mkr1 823.9770 MHz |
Ref 24 dBm Atten 5 dB 21.1 dBm
#hAvg

Log AL

10 w%
dB/f .

Offst ' ’qu.
2 # ﬂ
dB ‘JJ ‘Ih
DI 11 i
A3.0

dBm

PhAvg ’Hr ! VMN
100 , I,

w1 §2 ! ”1%

53 FC ; N\'
A M oy
o s Ang,
I VOV
Center 824.2 MHz Span 1 MHz
#Res BW 3 kHz #/BW 300 kHz  Sweep 175.7 ms (1000 pts)

GSM_ Voice _ Channel No. 128

Mkr1 849.0220 MHz |

Ref 24 dBm Atten 5 dB -19.57 dBm
#hvg

Lﬂg ik "lrl"'ldn |

10 WW‘ i

de/ Al

o i Iy
o / h

13.0
dBm

PAvg I Wliﬁ
81 Ilh lh
4 . hy
AA MM Wm# |

Center 848.8 MHz Span 1 MHz
#Res BW 3 kHz #VBW 300 kHz  Sweep 175.7 ms (1000 pts)

GSM_ Voice _ Channel No. 251
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Ref 24 dBm

Mkr1 824.0000 MHz

#Atten 5 dB -21.87 dBm

#hAvg
Log

10
dB/f

Ofist
40

dB

Dl

A3.0
dBm

PAvg
100

W1 52
53 FC

AA

-

y

o,
W

Center 824.2 MHz
#Res BW 3 kHz

Span 1 MHz

#VBW 10 kHz Sweep 180.8 ms (1000 pts)

GSM_ GPRS _ Channel No. 128

Ref 24 dBm

Mkr1 849.0260 MHz

#Atten 5 dB -21.51 dBm

#lvg
Log

B

10
dB/

-4

A

Offst
40

dB

D1

13.0
dBm

PAvg
100

W1 52
53 FC

™

AA

ol

Center 848.8 MHz
#Res BW 3 kHz

Span 1 MHz

#VBW 10 kHz Sweep 180.8 ms (1000 pts)

GSM_ GPRS _ Channel No. 251
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Ref 24 dBm

#Atten 5 dB

Mkr1 824.0000 MHz
-30.92 dBm

#ivg
Log

10
dB/

Offst
40

dB

Di

IR

3.0
dBm

PhAvg
100

W1 52
$3 FC il

a7

[l ]
w\\wwm

Center 8§24.2 MHz
#Res BW 3 kHz

Span 1 MHz

#UBW 10 kHz Sweep 180.8 ms (1000 pts)

GSM_E-GPRS _ Channel No. 128

Ref 24 dBm

Mkr1 849.0000 MHz

#itten 5 dB -34.12 dBm

#hAvg
Log

10
dB/

Oftst
40

by,
NM W

dB

Di

3.0
dBm

PAvg
100

W1 52
53 FC
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Center 848.8 MHz
#Res BW 3 kHz

Span 1 MHz

#UBW 10 kHz Sweep 180.8 ms (1000 pts)
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Mkr1 1.8499960 GHz |
Ref 24 dBm Atten 5 dB 22.49 dBm
#hAvg

Log

i T,

o AT |
dB ("‘ ]\l

Di i i
-13.0 Y

dB 0 ]'(
PA:rng M" : “\'ﬂ\%
Wi s2 I Y '
s3 FC Mny h

A T ki M"“Jﬂnu 1

Center 1.85 GHz Span 1 MHz
#Res BW 3 kHz #/BW 300 kHz  Sweep 175.7 ms (1000 pts)

GSM_ Voice _ Channel No. 512

Mkr1 1.9100200 GHz
Ref 24 dBm Atten 5 dB -21.26 dBm
#Avg

Leg f

. W,
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dB I,l 'V[

DI P T

13.0

it 5

PAvg N’rﬂ*r I § r%
100 !
W1 S2 W V‘L
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it T,

Ty T

Center 1.91 GHz Span 1 MHz
#Res BW 3 kHz #VBW 300 kHz  Sweep 175.7 ms (1000 pts)

GSM_ Voice _ Channel No. 810
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Ref 24 dBm #Atten 5 dB

Mkr1 1.8500000 GHz
-25.6 dBm

#Avg
Log

10
dB/

Offst
40

dB

D1

13.0
dBm

PAvg
100

W1 52
53 FC

AL

™

Center 1.85 GHz

#Res BW 3 kHz #VBW 10 kHz Sweep

Span 1 MHz
180.8 ms (1000 pts)

GSM_ GPRS _ Channel No. 512

Ref 24 dBm #Atten 5 dB

Mkr1 1.9100090 GHz
-24.74 dBm

#hvg
Log

10
dB/f

it

Oftst
40

dB

Dl |

A13.0
dBm

PAvg
100 |

W1 52
53 FC

AL

M.1

i

Center 1.91 GHz

#Res BW 3 kHz #VBW 10 kHz

Span 1 MHz

Sweep 180.8 ms (1000 pts)

GSM_ GPRS _ Channel No. 810
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Mkr1 1.8500000 GHz
Ref 15 dBm Atten 5 dB -32.51 dBm
#hAvg
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PAvg 'll
100 o MN, M
W1 SIW W
53 FC

AA
Center 1.85 GHz Span 1 MHz
#Res BW 3 kHz #U/BW 10 kHz Sweep 180.8 ms (1000 pts)

GSM_E-GPRS _ Channel No. 512

Mkr1 1.9100000 GHz
Ref 15 dBm Atten 5 dB -30.86 dBm
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100 Jard o
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w1 szw WM'.\‘
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AA
Center 1.91 GHz Span 1 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 180.8 ms (1000 pts)

GSM_E-GPRS _ Channel No. 810
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Conducted Spurious Emission
Result

Specification

Measurement Bandwidth (RBW)
Detector Function

Requirement

Test Setup:

EUT

A_ TUVRheinland®

Pass

FCC Part 2.1051, 22.917(a)(b) 24.238(a) (b) & RSS 132 Issue 3 section 5.5,
RSS 133 Issue 6 section 6.5

100 kHz/1MHz
Peak

Shall be attenuated below the transmitter power (P in watt) by at least 43+10 log(P)
dBm,

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

Note: For measurement of Conducted Spurious emission test, section 6.0 in “971168 D01 Power Meas
License Digital Systems v02r02” was used.
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Test Results

Remark: Limit for antenna port conducted spurious emission test is -13dBm

Mkr1 824.3 MHz
Ref 35 dBm #Atten 15 dB 30.97 dBm
#Peak O
Log I
10
dB/
Offst
M
dB

M1 52
53 FC

e bt i et T L ST STPRETMEL LRI TRLIUSERAT PR Y SIETEA SR

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr2 2.477 GHz

Ref 21 dBm #Atten 0 dB -25.74 dBm
#Peak
Log
10
dB/
Oftst z
K| . o
dB i I PR ) el ¥ Y A e S TR
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freq 1.849 GHz -30.2 dBm
2 1) Freq 2.477 GHz -25.74 dBm

GSM_ Voice _ Channel No. 128
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Mkr1 836.9 MHz
Ref 35 dBm #Atten 15 dB 30.81 dBm
#Peak &
L‘m 1
10
dB/r
Ofist
k]|
dB

'SL':: I?g Ayttt ubtL A PN T T EETARURIEEE B S I e 5 Fabpas o]

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.676 GHz

Ref 21 dBm #Atten 0 dB -31.72 dBm
#Peak
Log
10
dB/
Offst 2
3 2 ¢
@ [Vl L T
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 1.878 GHz -31.72 dBm
2 (5] Freq 2.514 GHz -24.45 dBm

GSM_ Voice _ Channel No. 190
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Mkr1 848.5 MHz
Ref 35 dBm #hAtten 15 dB 31.53 dBm
#Peak <&
Log i
10
dB/
Offst
H
dB
I::: Ifgw b e AR e A Ao e S
AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #UVBW 300 kHz  Sweep 100.5 ms (1000 pts)
Mkrl 2.550 GHz |
Ref 21 dBm #Atten 0 dB -22.25 dBm
#Peak
Log
10
dB/ "
Offst -
3 2l T
@ | Ll . \ .
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 LH Freg 2.550 GHz -22.25 dBm
2 H Freg 1.703 GHz -31.03 dBm

GSM_ Voice _ Channel No. 251

Test Report No.: 19660244 001 Date: 06.10.2016 Page 51 of 74



A TUVRheinland”

www.tuv.com

Mkr1 824.3 MHz
Ref 35 dBm #Atten 15 dB 30.68 dBm
Peak O
Log I
10
dB/
Offst
k]|
dB

DI
A13.0
dBm

M1 52
53 EC ottt i ariblatelg - i i i o T PR LS Herrmpailitsd

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 2.4625 GHz

Ref 21 dBm #Atten 0 dB -25.57 dBm
Peak
Log
10
dB/
Oftst 1
3 2 ¢
dB _AMI.RW-JWM—-W—— " e R
ol
13.0
dBm
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 {1 Freq 2.4825 GHz -25.57 dBm
2 (1) Freq 1.8525 GHz -31.05 dBm

GSM_ GPRS _ Channel No. 128
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Mkr1 836.9 MHz

Ref 35 dBm #Atten 15 dB 31.07 dBm

Peak 4]

Log ]

10

dB/

Offst

3

dB

DI

-13.0

dBm

M1 52 .

$3 EC "M. T T L e e L NN RTIR E W Lot L e

AA

Start 20 MHz Stop 1 GHz

#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)
Mkr2 1.6750 GHz

Ref 21 dBm #Atten 0 dB -30.82 dBm

Peak

Log

10

dB/

Offst 1

3 29

dB H.MI-«“I‘-A-‘JLMWWWM . . L P R Y PR RN

DI

-13.0

dBm

Start 1 GHz Stop 10 GHz

#Hes BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (401 pts)

Marker Trace Type X Axis Amplitude
1 {1} Freq 2.5075 GHz -24.27 dBm
2 {1} Frag 1.6750 GHz -20.82 dBm

GSM_ GPRS _ Channel No. 190
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Ref 35 dBm

#Atten 15 dB

Mkr1 848.5 MHz
1.7 dBm

Peak
Log

[+

10
dB/

Offst
N

dB
Dl

13.0

dBm

M1 52
53 FC

FITTF My I TR

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 21 dBm

Mkr1 2.5525 GHz

#Atten ) dB -23.81 dBm

Peak

Log

10

dB/

Offst

H

dB

?
3

= W

S i, [l

D1

13.0
dBm

Start 1 GHz
#Res BW 1 MHz

Stop 10 GHz

#U/BW 3 MHz Sweep 22.5 ms (401 pts)

Marker
1
2

Trace
{1}
(1}

X Axis
2.5525 GHz
1.8975 GHz

Amplitude
-23.81 dBm
-30.22 dBm

Type
Freq
Freq

GSM_ GPRS _ Channel No. 251
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Mkr1 824.3 MHz |
Ref 35 dBm #Atten 15 dB 30.97 dBm
#Peak e
Log I
10
dB/
Offst
3
dB

podk I N AP B P O | I

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr2 2.477 GHz |

Ref 21 dBm #Atten 0 dB -25.74 dBm
#Peak
Log
10
dB/
Offst 2
K| - ¢
dB —_— I PR FOTF] LV 1 - JLPRTTCN, TITC e SUT NN TR 0
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Aaxis Amplitude
1 1) Freq 1.649 GHz -30.2 dBm
2 1 Freq 2,477 GHz -25.74 dBm

GSM_E-GPRS _ Channel No. 128
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Mkr1 836.9 MHz
Ref 35 dBm #Atten 15 dB 31.07 dBm
Peak 4]
Log ]
10
dB/

Offst
k)|
dB

DI
A13.0
dBm

M1 52
53 FC
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Start 20 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr2 1.6750 GHz
Ref 21 dBm #Atten 0 dB -30.82 dBm
Peak
Log
10
dB/

Offst
H

1
219
dB le-«w*-«-tjk"%%vwwmm . . I e g Lty gt

DI
-13.0
dBm

Start 1 GHz Stop 10 GHz
#Hes BW 1 MHz #/BW 3 MHz Sweep 22.5 ms (401 pts)

Marker Trace Type X Axis Amplitude
1 {1} Freq 2.5075 GHz -24.27 dBm
2 {1} Freq 1.8750 GHz -30.82 dBm

GSM_E-GPRS_ Channel No. 190
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Mkr1 848.5 MHz
Ref 35 dBm #hAtten 15 dB 31.53 dBm
#Peak ¢
Log ]
10
dB/
Offst
H
dB
'::: ?gw i i it b ARttt WA st ot
AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)
Mkr1 2.550 GHz
Ref 21 dBm #Atten 0 dB -22.25 dBm
#Peak
Log
10
dB/ N
Offst -
31 = 7
dB ‘.‘-.-.“:[ MJ'-‘\"J“""-' N b L St ], Aan Ll o
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 22.5 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freg 2550 GHz -22.25 dBm
2 1 Frag 1.703 GHz -31.03 dBm

GSM_E-GPRS _ Channel No. 251
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Mkr1 5893 MHz |

Ref 36 dBm Atten 15 dB -28.45 dBm
#Peak
Log
10
dB/
Offst
3
dB
w2 VPO S S O 3 PSSO NS
53 FC

AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr2 3.568 GHz
Ref 36 dBm Atten 15 dB -21.9 dBm
#Peak |
Log T
10
dB/
Offst
kY| .
dB ) " a P T ks Bl eV SV el
Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freq 1,858 GHz 27.5 dBm
2 1} Freq 3.568 GHz -21.9 dBm

GSM_ Voice _ Channel No. 512
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Mkr1 633.9 MHz
Ref 36 dBm Atten 15 dB 29.18 dBm
#Peak
Log
10
dB/r
Ofist
k]|
dB
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Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr2 3.720 GHz

Ref 36 dBm Atten 15 dB -22.4 dBm
#Peak| 4
Log .
10
dB/
Oftst
3
dB ) b i - punt N L A T N
Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1} Freq 1.894 GHz 2751 dBm
2 {1} Freq 3.720 GHz -22.4 dBm

GSM_ Voice _ Channel No. 661
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Mkr1 787.4 MHz
Ref 36 dBm Atten 15 dB -28.05 dBm
#Peak
Log
10
dB/
Offst
k]|
dB

M1 52 PO I I P B SRR o LR T WREE R -«MM&,__-_M = -
53 FC :

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkl 1.913 GHz |

Ref 36 dBm Atten 15 dB 271.57 dBm
#Peak |
Log .
10
dB/
Offst
3
dB ! ‘hﬂQ._a.ul Honbonhs bt g T A —
Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 190 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 {1 Fraq 1.912 GHz 27.57 dBm
2 (1) Fraq 3.720 GHz =22 36 dBm

GSM_ Voice _ Channel No. 810
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Mkr1 626.2 MHz
Ref 21 dBm #Atten 0 dB -43.45 dBm
#Peak
Log
10
dB/
Offst
M
dB

DI
A13.0
dBm

n
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53 FC[EE

Start 20 MHz Stop 1 GHz
#Res BUW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.856 GHz
Ref 35 dBm Atten 15 dB 271.3 dBm
#Peak| 1
Log <
10
dB/
Offst
M
dB

DI
13.0
dBm

M1 52
33 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #J/BW 3 MHz Sweep 190 ms (1000 pts)

GSM_ GPRS _ Channel No. 512
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Mkr1 861.2 MHz
Ref 21 dBm #Atten 0 dB -44.46 dBm
#Peak
Log
10
dB/
Offst
M
dB

DI
130
dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #V/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.894 GHz
Ref 35 dBm Atten 15 dB 27.24 dBm
#Peak| 1
Log <
10
dB/
Offst
M
dB

DI
13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

GSM_ GPRS _ Channel No. 661
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Ref 21 dBm

Mkr1 464.0 MHz

#Atten 0 dB -44.08 dBm
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Log

10
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Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 35 dBm

Mkr1 1.856 GHz

Atten 15 dB 25.54 dBm
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1
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dB/
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Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#/BW 3 MHz Sweep 190 ms (1000 pis)

GSM_ GPRS _ Channel No. 810
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Ref 21 dBm

Mkr1 618.4 MHz

#Atten 0 dB 44,03 dBm
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Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 35 dBm

Mkr1 1.894 GHz

Atten 15 dB 25.5 dBm

#Peak .
Log O
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dBm
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Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (1000 pts)
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Ref 21 dBm
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Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Ref 35 dBm

Atten 15 dB
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Log o
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dBm

(TRPRE PR ST Y
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Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (1000 pis)

GSM_E-GPRS_ Channel No. 661
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Mkr1 462.1 MHz

Ref 21 dBm #Atten 0 dB -43.96 dBm
#Peak
Log
10
dB/
Offst
M
dB

DI
13.0
dBm

< A P 2 O S S

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz  Sweep 100.5 ms (1000 pts)

Mkr1 1.913 GHz
Ref 35 dBm Atten 15 dB 25.1 dBm
#Peak
Log
10
dB/
Offst
M
dB

DI
13.0
dBm

1

M1 52
53 FC

Start 1 GHz Stop 20 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 190 ms (1000 pts)

GSM_E-GPRS _ Channel No. 810

Test Report No.: 19660244 001 Date: 06.10.2016 Page 66 of 74



www.tuv.com
Frequency Stability
Result

Specification

Requirement

Test Setup:

EUT

A_ TUVRheinland"

Pass

FCC Part 2.1055(a)(2), 22.355, 24.235 & RSS 132 Issue 3 section 5.3,
RSS 133 Issue 6 section 6.3

Frequency Stability shall be sufficient to ensure that the fundamental
emission stay within the authorised frequency blok.

Wireless

Attenuator Communication

Tester — R&S CMW500

Note: For measurement of Frequency Stability test, section 9.0 in “971168 D01 Power Meas License

Digital Systems v02r02” was used.

Frequency Stability on Voltage variation - GSM850
Nominal : -
Mode Voltage (Vdc) Frequency Maximum Frequency Error +2ng;)tm
(MHz) (Hz) (ppm) -
3.7 836.6 9.2 0.0110 +2.5
3.8 836.6 9.2 0.0110 +2.5
Voice 3.9 836.6 9.1 0.0109 +2.5
4.0 836.6 9.72 0.0116 +2.5
4.1 836.6 15.8 0.0189 +2.5
4.2 836.6 10.62 0.0127 +2.5
3.7 836.6 14.08 0.0168 +2.5
3.8 836.6 17.15 0.0205 +2.5
3.9 836.6 14.53 0.0174 +2.5
GPRS 4.0 836.6 12.33 0.0147 +2.5
4.1 836.6 12.4 0.0148 +2.5
4.2 836.6 11.91 0.0142 +2.5
3.7 836.6 15.56 0.0186 +2.5
3.8 836.6 17.08 0.0204 +2.5
3.9 836.6 19.18 0.0229 +2.5
EGPRS 4.0 836.6 17.31 0.0207 +2.5
4.1 836.6 16.01 0.0191 +2.5
4.2 836.6 15.3 0.0183 +2.5
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Frequency Stability on Voltage variation — PCS 1900

Nominal Maximum Frequency Error Limit
Mode Voltage (Vdc) Frequency 2 5ppm
(MH2) (Hz) (ppm) -
3.7 1880 18.05 0.0096 +2.5
3.8 1880 19.66 0.0105 +2.5
Voice 3.9 1880 17.21 0.0092 +2.5
4.0 1880 21.57 0.0115 +2.5
4.1 1880 16.18 0.0086 +2.5
4.2 1880 20.08 0.0107 +2.5
3.7 1880 30.38 0.0162 +2.5
3.8 1880 31.7 0.0169 +2.5
3.9 1880 32.71 0.0174 +2.5
GPRS 4.0 1880 30.74 0.0164 +2.5
4.1 1880 28.02 0.0149 +2.5
4.2 1880 26.7 0.0142 +2.5
3.7 1880 33.71 0.0179 +2.5
3.8 1880 34.58 0.0184 +2.5
3.9 1880 33.93 0.0180 +2.5
EGPRS 4.0 1880 34.55 0.0184 +2.5
4.1 1880 32.16 0.0171 +2.5
4.2 1880 31.32 0.0167 +2.5
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Frequency Stability on Temperature variation — GSM 850

Maximum Frequency Error

Maximum Frequency Error

Mode Temperature (Hz) (ppm) Limit

(°C) Channel | Channel | Channel | Channel | Channel | Channel | (ppm)
128 190 251 128 190 251

-30 -16.08 -14.69 -16.4 -0.0195 | -0.0176 | -0.0193 25

-20 -15.49 -12.14 -11.39 -0.0188 -0.0145 -0.0134 2.5

-10 -17.89 -10.01 -13.69 -0.0217 -0.0120 -0.0161 2.5

0 -14.19 -11.51 10.32 -0.0172 -0.0138 0.0122 2.5

Voice 10 -9.83 7.43 9.62 -0.0119 | 0.0089 0.0113 25

20 7.62 14.79 13.46 0.0092 0.0177 0.0159 2.5

30 9.34 8.11 9.81 0.0113 0.0097 0.0116 2.5

40 9.94 8.27 -10.69 0.0121 0.0099 -0.0126 2.5

50 8.72 7.75 8.81 0.0106 0.0093 0.0104 2.5

-30 12.62 10.46 14.14 0.0153 0.0125 0.0167 2.5

-20 16.51 13.46 12.19 0.0200 0.0161 0.0144 2.5

-10 19.6 17.56 9.88 0.0238 0.0210 0.0116 2.5

0 16.41 16.41 14.58 0.0199 0.0196 0.0172 2.5

GPRS 10 15.63 16.34 22.79 0.0190 0.0195 0.0268 2.5

20 13.54 15.43 20.95 0.0164 0.0184 0.0247 2.5

30 22.34 18.41 19.14 0.0271 0.0220 0.0225 2.5

40 2251 17.5 18.24 0.0273 0.0209 0.0215 2.5

50 22.41 23.18 17.51 0.0272 0.0277 0.0206 2.5

-30 18.98 19.92 19.79 0.0230 0.0238 0.0233 2.5

-20 19.43 16.42 16.48 0.0236 0.0196 0.0194 2.5

-10 20.28 17.98 14.11 0.0246 0.0215 0.0166 2.5

0 16.41 15.22 17.43 0.0199 0.0182 0.0205 2.5

EGPRS 10 13.17 14.3 19.63 0.0160 0.0171 0.0231 2.5

20 16.27 18.73 25.76 0.0197 0.0224 0.0303 2.5

30 19.21 15.16 18.01 0.0233 0.0181 0.0212 2.5

40 21.95 14.11 18.79 0.0266 0.0169 0.0221 2.5

50 20.24 19.92 18.08 0.0246 0.0238 0.0213 2.5

Channel 128 -> 824.2 MHz

Channel 190-> 836.6 MHz
Channel 251-> 848.8 MHz
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Frequency Stability on Temperature variation — PCS 1900

Maximum Frequency Error

Maximum Frequency Error

Mode Temperature (Hz) (ppm) Limit

(°C) Channel | Channel | Channel | Channel | Channel | Channel | (ppm)
512 661 810 512 661 810

-30 25.09 17.34 27.31 0.0136 0.0092 0.0143 2.5

-20 24.18 19.81 24.66 0.0131 0.0105 0.0129 2.5

-10 23.15 25.18 22.57 0.0125 0.0134 0.0118 2.5

0 25.17 24.42 18.45 0.0136 0.0130 0.0097 2.5

Voice 10 29.57 22.54 17.85 0.0160 0.0120 0.0093 25

20 13.24 16.66 14.63 0.0072 0.0089 0.0077 2.5

30 21.05 18.54 19.82 0.0114 0.0099 0.0104 2.5

40 9.78 13.2 14.66 0.0053 0.0070 0.0077 2.5

50 22.02 21.37 23.92 0.0119 0.0114 0.0125 2.5

-30 36.57 25.31 27.31 0.0198 0.0135 0.0143 2.5

-20 3241 29.62 31.42 0.0175 0.0158 0.0165 2.5

-10 32.03 38.29 35.48 0.0173 0.0204 0.0186 2.5

0 33.14 34.41 31.84 0.0179 0.0183 0.0167 2.5

GPRS 10 36.13 31.12 28.06 0.0195 0.0166 0.0147 2.5

20 25.47 28.99 26.22 0.0138 0.0154 0.0137 2.5

30 34.12 28.24 21.16 0.0184 0.0150 0.0111 2.5

40 35.35 24.96 20.02 0.0191 0.0133 0.0105 2.5

50 35.16 36.74 20.7 0.0190 0.0195 0.0108 2.5

-30 40.52 39.19 33.71 0.0219 0.0208 0.0177 2.5

-20 36.17 38.18 37.16 0.0195 0.0203 0.0195 2.5

-10 34.35 39.4 40.07 0.0186 0.0210 0.0210 2.5

0 31.56 37.16 37.41 0.0171 0.0198 0.0196 2.5

EGPRS 10 28.96 38.81 36.55 0.0157 0.0206 0.0191 2.5

20 28.06 35.04 33.43 0.0152 0.0186 0.0175 2.5

30 24.18 27.82 245 0.0131 0.0148 0.0128 2.5

40 22.18 30.83 30.45 0.0120 0.0164 0.0159 2.5

50 33.1 38.32 21.24 0.0179 0.0204 0.0111 2.5

Channel 512 -> 1850.2 MHz

Channel 661 -> 1880 MHz

Channel 810 -> 1909.8 MHz
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RF Power (ERP/EIRP) — Radiated Mode
Result Pass

FCC Part 2.1046, 22.913(a) (2) 24.232(c) & RSS 132 Issue 3 section 5.4, SRSP-503
RSS 133 Issue 6 section 4.1/6.4, SRSP-510.5.1.2

Measurement Bandwidth (RBW)  100KHz/1MHz

Detector Function Peak

< GSM850 : 7 Watts (38.4dBm) for FCC & 11.5 Watts (40.60dBm) for IC
GSM1900 : 2Watts (33dBm)

Specification

Requirement

Note: For measurement of RF Output Power, Test performed as per ANSI/TIA-603-D-2010 Clause
2.2.17.

Test Results

Carrier Channel imi
Mode Channel Channel Polarization RF Power Limit
Channel No. Frequency (MHz) em) e
ow | s w242 Forzontal | 2236 | 384
GSM 850 Mid 190 836.6 Forzontd 53 o4
High 251 848.8 oeical 5173 32
ow | s w242 Forzontal | 2350 | 384
GPRS 850 Mid 190 836.6 H‘;ﬁrztfn?;l Zjig ggj
High 251 848.8 oerical 300 32
low | 128 8242 orzonal | 2062|364
o R R N T
High 251 848.8 oerical a5 32
PCS 1900 Mid 661 1880 Fonzona] 5773 5
High 810 1909.8 Horzontal 5724 5
GPRS 1900 |  Mid 661 1880 Forzona] Sas7 5
High 810 1909.8 Forigonial 5455 =
low | 512 18502 Rorzorial | 2421 |33
High 810 1909.8 Horizonta] Siod 5
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Field Strength of Spurious Radiation

Result

Specification

Measurement Bandwidth (RBW)

Detector Function

Requirement

A_ TUVRheinland®

FCC Part 2.1053(a), 22.917(a)(b), 24.238(a)(b) &

RSS 132 Issue 3 section 5.5,RSS 133 Issue 6 section 6.5
100KHz/1MHz

Peak

Pass

Shall be attenuated below the transmitter power (P in watt) by at least 43+10 log(P)

dBm,

Note: For measurement of RF Output Power, Test performed as per ANSI/TIA-603-D-2010 Clause

2.2.12.

Test Results

Test Results below 1GHz

Worst case test results are reported for LGB RAM Variant.

Polarization Frequency | Emission Limit Margin
(MHz) (dBm) (dBm) (dB)
) 98.38 -57.05 -13 -44.05
Vertical
210.71 -58.68 -13 -45.68
_ 97.6 -58.72 -13 -45.72
Horizontal
213.03 -55.78 -13 -42.78
Worst case test results are reported for 2GB RAM Variant.
o Frequency o Limit | Margin
Polarization Emission (dBm
(MHz) @M | gem) | @B
. 100.91 -56.84 -13 -43.84
Vertical
211.64 -57.28 -13 -44.28
) 99.27 -55.29 -13 -42.29
Horizontal
210.15 -56.29 -13 -43.29
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Test Result above 1GHz

Channel Frequency | Emission | Limit | Margin
Mode Channel Frequency | Polarization (MH2) (dBm) (dBm) (dB)
(MH2z)
Vertical 1648.7 -52.68 -13 -39.68
Horizontal 1648.5 -48.97 -13 -35.97
Vertical 2472.7 -39.29 -13 -26.29
Low 824.2 -
Horizontal 2472.7 -42.3 -13 -29.3
Vertical 3316 -52.84 -13 -39.84
Horizontal 3283.5 -52.51 -13 -39.51
GSM Vertical 1673.4 -53.06 -13 -40.06
850_Call _ Horizontal 1673.1 -50.14 -13 -37.14
Mid 836.6 -
Vertical 2509.7 -37.92 -13 -24.92
Horizontal 2509.6 -42.2 -13 -29.2
Vertical 1697.7 -52.67 -13 -39.67
. Horizontal 1697.9 -50.87 -13 -37.87
High 848.8 -
Vertical 2546.3 -39.21 -13 -26.21
Horizontal 2546.3 -43.37 -13 -30.37
Vertical 3700.4 -42.43 -13 -29.43
Horizontal 3700.5 -41.14 -13 -28.14
Low 1850.2 -
Vertical 5550.5 -37.44 -13 -24.44
Horizontal 5550.5 -29.28 -13 -16.28
Vertical 3759.9 -41.64 -13 -28.64
Horizontal 3760 -41.4 -13 -28.4
. Vertical 5640 -32 -13 -19
PCS 1900 Mid 1880 -
Horizontal 5639.9 -29.97 -13 -16.97
Vertical 7520.5 -35.39 -13 -22.39
Horizontal 7514 -34.98 -13 -21.98
Vertical 3819.7 -41.83 -13 -28.83
. Horizontal 3819.5 -40.87 -13 -27.87
High 1909.8 -
Vertical 5729.2 -33.71 -13 -20.71
Horizontal 5729.5 -31.6 -13 -18.6
Vertical 1648.2 -52.59 -13 -39.59
Horizontal 1648.5 -51.28 -13 -38.28
Vertical 2472.7 -40.9 -13 -27.9
Low 824.2 -
Horizontal 2472.6 -42.64 -13 -29.64
Vertical 3315.3 -52.17 -13 -39.17
GPRS 850 Horizontal 3299.8 -52.36 -13 -39.36
Vertical 1673.1 -51.84 -13 -38.84
Horizontal 1673.3 -51.37 -13 -38.37
Mid 836.6 Vertical 2509.9 -39.92 -13 -26.92
Horizontal 2509.6 -42.02 -13 -29.02
Vertical 3346.4 -51.84 -13 -38.84
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Vertical 1697.8 -51 -13 -38
. Horizontal 1697.5 -50.16 -13 -37.16
High 848.8 -
Vertical 2546.4 -40.16 -13 -27.16
Horizontal 2546.2 -42.55 -13 -29.55
Vertical 3700.6 -42.94 -13 -29.94
Horizontal 3700.4 -40.66 -13 -27.66
Low 1850.2 -
Vertical 5550.9 -31.27 -13 -18.27
Horizontal 5550.6 -30.33 -13 -17.33
Vertical 3760.3 -41.92 -13 -28.92
Horizontal 3759.9 -40.6 -13 -27.6
. Vertical 5640.3 -31.2 -13 -18.2
GPRS 1900 Mid 1880 -
Horizontal 5639.7 -30.54 -13 -17.54
Vertical 7505 -35.37 -13 -22.37
Horizontal 7527.9 -35.8 -13 -22.8
Vertical 3819.7 -41.88 -13 -28.88
. Horizontal 3778.3 -47.55 -13 -34.55
High 1909.8 -
Vertical 5729.7 -34.48 -13 -21.48
Horizontal 5729.3 -32.56 -13 -19.56
Vertical 1650.1 -55.85 -13 -42.85
Horizontal 1652.1 -56.07 -13 -43.07
Low 824.2 -
Vertical 2472.6 -47.29 -13 -34.29
Horizontal 2472.6 -48.63 -13 -35.63
Vertical 1673.1 -55.66 -13 -42.66
. Horizontal 1673 -55.85 -13 -42.85
EGPRS 850 Mid 836.6 -
Vertical 2509.9 -44.75 -13 -31.75
Horizontal 2509.9 -46.75 -13 -33.75
Vertical 1697.4 -56.44 -13 -43.44
. Horizontal 1697.6 -56.48 -13 -43.48
High 848.8 -
Vertical 2546.4 -44.6 -13 -31.6
Horizontal 2546.4 -46.96 -13 -33.96
Vertical 3760 -45.36 -13 -32.36
Horizontal 3760 -42.44 -13 -29.44
Vertical 5640.3 -37.69 -13 -24.69
EGPRS Mid 1880 :
1900 Horizontal 5640.2 -36.24 -13 -23.24
Vertical 7524.1 -36.12 -13 -23.12
Horizontal 7525.6 -37.06 -13 -24.06

*»**END OF TEST REPORT***
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